ILLUSTRATED PARTS
BREAKDOWN FOR:

ME, ML, MT & MX, M s
SERIES

FRAME ASSEMBLY

THE % i "
» 4 & MOTORCYCLE COMPANY

2535 S. FAIRFAX AVENUE
CULVER CITY, CA 90230

REY,11/15/75 . PART NO. 80602040

PRINTED IN U.S.A.




ENGINE P4-70

BORE & STROKE........ 45MM X 44MM
DISPLACEMENT.............. 69.9cc
HORSE POWER........ 8HP @ 7500RPM
IGNITION: vovu s« MAGNETO 33W-6V
IGNITION TIMING... 2.8MM B.T.D.C.
POINT GAP........... .014 TO .016
CARBURETOR..... DELL'ORTO-19.19MM
TRANSMISSION............. 4 SPEED
DIl CAPACITY cnawssnamnramen 16 OZ.

FRAME
WHEELBASE: ssswvoonvosinmmanmons 50"
DRY WEIGHT............ 169 POUNDS
FRONT POBKS .« s ¢o 5w mnsss HYDRAULIC
FORK OIL CAPACITY...... 4 3/4 0Z.
REAR SHOCKS............ HYDRAULIC
FUEL TANK CAPACITY.... 1.6 GALLON
PRONT TIRE:u«svunaasnss 3:00 X 19"
REAR TIRE............. 3:50 X 17"
GROUND CLEARANCE..........c0u.. 8"

NOTE: MX-74B AND MX-76B MODELS HAVE 75cc ENGINES WITH 46.5MM BORE AND

DISPLACEMENT OF 74.7cc.

ENGINE P6-70

BORE § STROKE........ 45MM X 44MM
DISPLACEMENT.............. 69.9cc
HORSE POWER........ 8HP @ 7500RPM
ENITION: & o 6 s o 9 MAGNETO 33W-6V
"ITION TIMING... 2.8MM B.T.D.C.
I GAP:woinwwanss .014 TO .016
TRETOR..... DELL'ORTO-19.19MM
MISSION............. 6 SPEED
PACETE & w5 ¢ 2 5o w0 wie . 26 0Z.

FRAME
WHEELBASE: . s sssavsasvnssoos . 50"
DRY WEIGHT............ 172 POUNDS
FRONT FORKS. s v ovw s s w = s HYDRAULIC
FCRK OIL CAPACITY...... 4 3/4 OL.
REAR SHOCKS. . ¢ co e mmawne HYDRAULIC
FUEL TANK CAPACITY.... 1.6 GALLON
FRONT TIRE.««amsmmasas 3:00 X 18"
REAR TIRE............. 3:50 X 17"
GROUND CLEARANCE...cxsvvsnswnns 8"

Page 1




NOTE: ME-100B AND ME-100C MODELS ARE EQUIPPED WITH 10HP VERSION OF
THE F500K ENGINE USING A 22MM MIKUNI CARBURETOR. ALSO ON MS & ML.

ME-100

ENGINE F-500 FRAME
BORE & STROKE........ 53MM X 44MM WHEELBASE. . . it v i vt evnncenns sg"
DISPLACEMENT.......cv0s “ess 97cc DRY WEIGHT....vevev e 175 POUNDS
HORSE POWER...... 8.5HP @ 7500RPM FRONT FORKS............ HYDRAULIC
IGNITION.......... MAGNETO 45W-6V FORK OIL CAPACITY...... 4 3/4 0OZ.
IGNITION TIMING... 2.6MM B.T.D.C. REAR SHOCKS........cc... HYDRAULIC
POINT GAP........... .012 TO .015 FUEL TANK CAPACITY.... 1.6 GALLON
CARBURETOR.....c0vus MIKUNI-20MM FRONT TIRE::cuuwwinwsus 3:00 X 19"
TRANSMISSION.........c... 5 SPEED REAR TIRE..........c... 3:50 X 17"
OIL CAPACITY....ovvvsnnnn 20 0Z. GROUND CLEARANCE.......... 8 1/2"
NOTE: ME-125C MODELS ARE EQUIPPED WITH 60 WATT MAGNETO.

ME-125

ENGINE 125/5 FRAME
BORE § STROKE........ 55MM X 52MM WHEELBASE. .. ... it ivieennenns 50"
DISPLACEMENT............ 123.48cc DRY WEIGHT.......c000. 182 POUNDS
CRANKSHAFT HP.... .19HP @ 7200RPM FRONT FORKS.......vuve HYDRAULIC
IGNITION.......... MAGNETO 33W-6V FORK OIL CAPACITY...... 4 3/4 0Z.
IGNITION TIMING... 2.1IMM B.T.D.C. REAR SHOCKS............ HYDRAULIC
POINT GAP........... .014 TO .016 FUEL TANK CAPACITY.... 1.6 GALLON
CARBURETOR........ DELL'ORTO-25MM FRONT TIRE............ 3:00 X 19"
TRANSMISSION......cvvvue 5 SPEED REAR TIRE............. 3:50 X 17"
OIL CAPACITY....oovvvennnn 48 OZ. GROUND CLEARANCE..... ceee. 8 1/2¢

' Page 2

80602040




I |
s Je

]
|

S FIG. #1 HANDLEBAR ASSEMBLY
i Units/ list
":::" Number Assy Description Cost price

11104001
12004009
11104020
11104022
11104021
74-0158

1 HANDLEBAR ME-USE Y1304608 FOR MX
2

2

3

4

5

6 11104023
7

8

9

9

9

CLUTCH CABLE ME-109
CLUTCH CABLE ME-74, 76, 125-USE 11304018 FQR MX
CLUTCH CABLE ADJUSTER
CLUTCH CABLE CLAMP
CABLE TIE v
FRONT RRAKE CABLE,ME - USE 11304019 FOR MX
COTTER PIN
ADJUSTING NUT
THROTTLE CABLE ME-125
THROTTLE CARLE ME-100 WITHOUT OIL INJJ 12014008 WITH OIL
THROTTLE CARLE ME-76 § 74- USE 11304017 for MX INJ
RALL 3/16 CABLE ADJUSTER |
SPRING |
ADJUSTING NUT }
|

74-0222

74-0220

13004028
12004008
11104019
10 74-0187

11 11104017
12 11104015
13 11104013
14 11104005
14 11104004
15 11104014
16 11104011
17 | 11104010
18 11104008

1
1
1
1
1
1
1
1
1
1
1
1
2
2
2
2 | NUT, 6MM
1 | BRAKE LEVER, RIGHT SIDE
1 | CLUTCH LEVER, LEFT SIDE
2 | CABLE, ADJUSTER
2 | NUT, 7MM
2 | BOLT, 7X17MM |
1 | CLUTCH LEVER BRACKET, LEFT SIDE
18 | 11104009 | 1 | BRAKE LEVER BRACKET, RIGHT SIDE
19 | 11104012 | 2 | ALLEN BOLT, 6X15MM T
20 | 11104018 | 1 | THROTTLE CABLE BOOT |
21 | 11104024 | 1 | CLIP
22 | 11104007 | 1 | SCREW, 6X17MM
23 | 11104006 | 1
24 | 11104002 | 1
24 | 11104003 | 1
23 | 11104301 | 1
1
2
2
1
1
1
1
1
1
1
2
1
1
1
1
1
2

13004120
25 13004128
26 13004129
27 11304041
27a 12004021
27b 12004022 -

27¢ 13004139
28 13004171
29 13004123
30 13004124
31 13004126
32 13004121
33 13004125
34 13004170
34a 13004169
35 13004122
36 13004127

THROTTLE ASSEMBLY (USE 13004120)
LEFT HAND GRIP

RIGHT HAND GRIP, THROTTLE |
THROTTLE INSERT TUBE ONLY (OLD) 4

THROTTLE ASSEMBLY, NYLON
ACCORDIAN BOOT, CABLES
ACCORDIAN BOOT, LEVERS
THROTTLE CABLE, MX74/76
THROTTLE CABLE, ME-MT-ML-100 w/o OIL [INJ.
THROTTLE CABLE, ME~-MT-ML-100 with OIL| INJ. /
THROTTLE CABLE, ME-MT-125
BOOT, THROTTLE CABLE
ADJUSTER, CABLE

NUT, CABLE ADJUSTER

NUT, ACORN

BODY, UPPER THROTTLE

CAM, THROTTLE

GRIP, R/H

GRIP, L/H :

BODY, LOWER THROTTLE
SCREW, THROTTLE BODY

13004184 1 MIRROR




\

!

HANDLEBAR ASSEMBLY

#1

FIG.

Page 4

80602040




FIG. #2 FRONT FORK ASSEMBLY
Part Units/ list
Number Assy Description Cost price
11101092 AS SHIM
REQD

74-0184 1 LOCK NUT
74-0185 1 REARING RACE TOP UPPER
74-0187 23 BEARINGS
74-0186 1 BEARING RACE TOP LOWER
74-0189 1 BEARING RACE BOTTOM UPPER
74-0188 18 BALL RBREARINGS
74-0190 1 BEARING RACE BOTTOM LOWER
74-0182 2 BOLT, 8&X35MM
11104089 4 FLAT WASHER 9MM
74-0182/1 2 BOLT, 8X60MM
74-0181 1 HANDLERAR CLAMP
11104083 1 BOLT, 10X36.CHROME
74-0179 1 WASHER, 10X33MM
74-0183 2 LOCK WASHER, 8MM
11104088 2 NUT, 8MM
11104094 1 TRIPLE CLAMP
74-0194 1 CABLE GUIDE
74-0193 2 LOCK WASHER, 10MM
74-0192 2 ROLT, 10MM
11104090 1 TOP CROWN
11104275 2 HEADLIGHT MOUNT BRACKET
74-0128 2 FLAT WASHER, 6MM
11104277 2 BOLT, 6X22MM
11104279 2 GASKET, REFLECTOR
11104278 2 REFLECTOR, AMRER
74-0176 2 BOLT, 10X37MM
74-0177 2 WASHER, 10X29MM
74-0201 2 RUBBER GROMMET, 12X10X22MM
11104070 2 DUST COVER
11104075 2 FORK SEAL
11104074 2 FORK NUT
11104076 2 "O" RING
11104077 2 SLIDER
11104069 2 INNER FORK TUBE 26 INCH OVERALL-MX
13004008 2 INNER FORK TUBE 27 INCH OVERALL-ME
11104078 2 SPRING
11104079 2 DAMPING ROD
11104082 1 LEFT HAND LOWER FORK LEG
11104068 1 RIGHT HAND LOWER FORK LEG
74-0209 2 "0" RING, ZMM
74-0210 2 SCREW, 2X6MM
11104066 1 RIGHT HAND FORK ASSEMBLY ME-74 & 76
13004006 1 RIGHT HAND FORK ASSEMBLY ME-100 § 125
11104067 1 LEFT HAND FORK ASSEMBLY ME-74 § 76
13004007 1 LEFT HAND FORK ASSEMBLY ME-100 & 125
74-0273 1 FRONT NUMBER PLATE WITH BRACKET
13004109 2 TAPERED BEARING (NEW)
13004110 2 SEAL FOR TAPERED BEARING (NEW)
13004111 2 SHIELD FOR TAPERED BEARING (NEW)
13004112 1 TRIPLE CLAMP, TAPERED BEARING (NEW)
13004183 1 COMPLETE FRONT FORK ASSY, ME

Page g




FIG. #2 FRONT FORK ASSEMBLY

80602040




FIG. #3 FRONT WHEEL ASSEMBLY
Part Units/ list
Number Assy Description Cost price
1 74-0082 1 BOLT, 6X28MM
2 74-0084 1 FLAT WASHER, 6MM
3 74-0083 1 NUT, 6MM
4 74-0081 1 BRAKE ARM - USE 13004258 FOR CONICAL
5 74-0085 1 CLEVIS PIN
6 74-0086 1 FLAT WASHER, 10MM
7 74-0222 1 COTTER PIN, 1/16X1"
*8 74-0062 1 AXLE NUT, 15MM
9 74-0063 2 FLAT WASHER, 15MM
10 74-0099 2 RIGHT &§ LEFT HAND SPACER
11 74-0101 1 BACKING PLATE
12 74-0088 1 BRAKE CAM - USE 13004074 FOR CONICAL
13 74-0079 1 BRAKE SHOES - USE 13004075 FOR CONICAL
set ;
14 74-0080 2 BRAKE SHOE SPRINGS
15 74-0073 2 WHEEL BEARING
16 74-0074 2 SHIM, FOR BEARINGS
17 74-0102 1 BEARING SPACER
18 74-0106 1 FRONT HUB SPOKES FOR CONICAL HUB (9 ea)
19 11104029 18 QUTER SPOKE 18" 13004132 L/H Inner,21l4mm
19 13004004 18 QUTER SPOKE 19" 13004133 L/H Outer,217mm
20 11104028 18 INNER SPOKE 18" 13004134 R/H Inner,202mm
20 13004003 18 INNER SPOKE 19" 13004135 R/H Outer,202mm
21 74-0091 36 NIPPLES
22 11104027 1 FRONT RIM 18"
22 130040000 1 FRONT RIM 19"
23 11104034 1 RIM STRAP 18"
23 13004005 1 RIM STRAP 19"
24 80401003 1 FRONT TUBE 300x%x18
24 80401004 1 FRONT TUBE 300x19
25 80311002 1 FRONT TIRE 300x18 TRIALS
25 80311003 1 FRONT TIRE 300x19 TRIALS
26 11105034 1 SPEEDOMETER GEAR, ME 12204025 = SPEENO GEAR, ML
*27 11104050 1 FRONT AXLE HEX HEAD 13004206 = SPEEDO GEAR,CONICAL
28 11104040 1 BACKING PLATE ASSEMBLY 13004208 = DRIVE GEAR,CONICAL
29 11104026 1 FRONT WHEEL ASSEMBLY 18"
29 13004001 1 FRONT WHEEL ASSEMBLY 19" i
* 11304034 1 AXLE NUT, CASTELLATED (NEW)
*27 11304033 1 FRONT AXLE, TOMMY BOLT (NEW)
80301012 1 FRONT TIRE 300x19 KNOBBY
20 11304021 18 INNER SPOKE 17"
20 11304022 18 OUTER SPOKE 17"
22 11304023 1 FRONT RIM 17"
29 11304024 1 FRONT WHEEL ASSEMBLY 17"
13004180 1 CONICAL HUB ASSEMBLY
13004181 1 CONICAL HUB
13004182 1 BACKING PLATE, CONICAL HUB

Page 7



FRONT WHEEL ASSEMBLY

#3

FIG.

LZ

80602040




FIG. #4 FRONT FENDER ASSEMBLY
ind Part Units/ o list
Rloe.x Number Assy Description Cost price
11304051 1 | BRACKET, PLASTIC FRONT FENDER
1 74-0128 6 | FLAT WASHER, 6MM
2 74-0020 6 | LOCK WASHER, 6MM
3 11104065 3 | BOLT, 6X14MM
4 11104064 1 | STEEL FENDER BRACKET
5 74-0127 3 | BOLT, 6X17MM
6 11104063 3 | SPACER
7 11104062 3 | GROMMET, RUBBER
8 11104061 3 | FLAT WASHER, 6X18MM
9 74-0130 3 | NUT, 6MM
10 11104280 1 | FRONT FENDER, ORANGE
10 11104054 1 | FRONT FENDER, RED
10 11104055 1 | FRONT FENDER, GOLD
10 11104056 1 | FRONT FENDER, SILVER
10 12004012 1 | FRONT FENDER, WHITE
MOUNTING HARDWARE FOR PLASTIC FENDERS
13004031 3 | BOLT, 6X25MM
74-0020 3 | LOCK WASHER, 6MM
11104061 3 | FLAT WASHER, 6X18MM
13004032 3 | SPACER
13004033 3 | GROMMET
FIG. #5 GAS TANK ASSEMBLY
1 11104104 2 | RUBBER GROMMET
2 11104095 1 | RED GAS TANK
2 11104096 1 | GOLD GAS TANK
2 11104097 1 | SILVER GAS TANK
2 11104282 1 | ORANGE GAS TANK
3 74-0125 1 | GASKET
4 74-0123/1 | 1 | GAS CAP ASSEMBLY
5 11104100 1 | BOLT, 6X16MM
6 11104061 1 | FLAT WASHER, 6X18MM
7 11104059 1 | LOCK WASHER, 6MM
8 11104103 1 | TANK MOUNT PLATE
9 11104102 1 | TANK MOUNT, RUBBER
10 11104101 1 | GAS LINE
11 74-0122 1 | PETCOCK
12 74-0253/W | 1 | DECAL, WHITE
12 74-0253/R | 1 | DECAL, RED
12 74-0253/G | 1 | DECAL, GOLD
2 11304005 1 | WHITE GAS TANK
2 11304055 1 | GREEN GAS TANK
2 11304056 1 | BLUE GAS TANK
2 11304057 1| YELLOW GAS TANK
2 11304058 1 | BRONZE GAS TANK
4 11304026 1 { MX VENTED GAS CAP, STEEL
4 13004130 1 VENTED GAS CAP, ALUMINUM
13 74-0122/1{ 1 | SEDIMENT BOWL FOR PETCOCK

Page Q




FIG. #4 ) FRONT FENDER ASSEMBLY
t:d
(3 1]

ML/MX PLASTIC FENDERS Sl ME PLASTIC FENDERS
11304044 - ORANGE 13004151 - GREEN
e T e

2 60,- 13004153 - YELLOW
11304060 - GREEN 13004154 - BRONZE
11304061 - BLUE 13004158 - ORANGE
11304062 - YELLOW 13004159 - GOLD
i%332823 - BRONZE 13004160 - RED

3 4 - SILVER 13004155 - SILVER
MX STEEL FENDER
iig%ﬁ%gg - g%%TE MS STEEL FENDERS
11304028 - ORANGE 22105701 ~ Black
12104702 -~ Brown
12104703 - Red
12104704 - Orange
12104705 - Yellow
10 12104706 - Green
12104707 - Blue
ME  STEEL FENDERS igigj;gg - ZZige
174 - E _
13004174 - GREEN 2104710 - Silver

13004175 - BLUE
13004176 - BRONZE
13004177 - YELLOW

80602040

1~
o & |
FIG. #5 GAS TANK ASSEMBRLY 5
% 7\\\\ir
6 Na
8
2

1 Page 10




FIG. #6 SEAT ASSEMBLY
Part Units/ list
lRﬂ-’ex Number Assy Description Cost price
1 11104105 1 SEAT ASSEMBLY
2 11104109 1 PIN, 6MM
3 11104110 1 BRACKET
4 11104112 1 RUBBER GASKET
5 74-0222 1 COTTER PIN, 1/16X1"
6 11104108 1 THUMB SCREW
7 11104061 4 FLAT WASHER, 6X18MM
8 11104059 4 LOCK WASHER, 6MM
9 74-0130 4 NUT, 6MM
10 11104111 1 SEAT MOUNT BRACKET
11 11104107 1 TOOL KIT BOX
12 11104106 1 SEAT COVER
13004143 1 SEAT CLIP
FIG. #7 REAR SHOCK § SWING ARM ASSEMBLY
1 11104149 2 TOP SHOCK MOUNT BOLTS, 10MM
2 11104151 4 LOCK WASHER, 10MM
3 11104048 6 FLAT WASHER, 10MM
4 11104147 2 BOLT, 10X45MM, UPPER
5 11104146 2 SHOCK BODY ASSEMBLY
6 11104148 2 BOLT, 10X38MM, LOWER
7 11104150 2 ACORN NUT, 10MM
8 11104145 1 CHAIN GUARDME
9 11104061 3 FLAT WASHER, 6X18MM
10 74-0130 3 BOLT, 6X17MM
11 74-0020 3 LOCK WASHER, 6MM
12 11104063 3 | SPACER
13 11104062 3 RUBBER GROMMET
14 11104174 1 SWING ARM, STD -ME
14 13004009 1 SWING ARM FLOATING BRAKE
15 11104178 2 SWING ARM BUSHING
16 11104177 1 SWING ARM LOCK NUT, 15MM
17 74-0063 2 SWING ARM WASHER, 15MM
18 11104176 1 SWING ARM BOLT, 15MM
14 11304002 1 SWING ARM, MX
5 11304004 2 SHOCK, MX
8 11304010 1 CHAIN GUIDE, MX
14 13004187 1 SWING ARM, . MTR
8 12104204 1 CHAIN GUIDE, MT

Page




FIG. #6 SEAT ASSEMBLY

Page 12
80602040 &




FIG. #8 CHAIN ADJ. & REAR BRAKE ROD ASSEMBLY
- Part Units/ o fist
Mo, Number Assy A Description Cost price
1 11304034 1 AXLE NUT, MX
1 74-0062 1 AXLE NUT, 15MM, ME
2 74-0063 2 FLAT WASHER, 15MM
3 13004057 2 BOLT, 8sMM
4 13004058 2 NUT, 8mMMm
5 74-0067 2 CHAIN TENSIONER
6 74-0082 1 BOLT, 6X28MM
7 74-0084 1 FLAT WASHER, oMM
8 74-0083 1 NUT, 6MM
9 74-0081 1 BRAKE ARM,ME
10 74-0085 1 CLEVIS PIN
11 74-0086 1 FLAT WASHER, 10MM
12 74-0222 1 COTTER PIN, 1/16X1"
13 74-0220 1 ADJUSTING NUT
14 74-0128 1 FLAT WASHER
15 74-0216 1 SPRING
16 74-0219 4 NUT, 6MM
17 11104183 1 BRAKE ROD, ME
18 74-0065 1 RIGHT HAND SPACER
19 74-0064 1 LEFT HAND SPACER
20 74-0066 1 REAR AXLE
20 11304053 1 REAR AXLE, MX, TOMMY BOLT
9 13004037 1 BRAKE ARM, MX
17 11304016 1 BRAKE ROD, MX

Page 13




CHAIN ADJ. & REAR BRAKE ROD ASSEMBLY

FIG. *8

Page 14

80602040




FIG. #9 REAR WHEEL ASSEMBLY

1 Part Units/ fist
Rlciex Number Assy Description Cost price
1 74-0101 1 | BACKING PLATE

2 74-0088 1 | BRAKE CAM

3 74-0080 2 | SPRING

4 74-0079 1 | SHOES

set

5 74-0073 2 | WHEEL BEARINGS

6 74-0074 2 | SHIM

7 74-0075 1 | BEARING SPACER

8 74-0071 4 | CUSH DRIVE BOLT

9 74-0092 1 | REAR HUB BODY

10 11104153 1 | 17" RIM

11 11104156 |18 | OUTER SPOKE, ME 74-0090 = OUTER SPOKE,
12 74-0091 36 | NIPPLE

13 11104155 |18 | INNER SPOKE, ME 74-0089 = INNER SPOKE,|l MX
14 80311005 1 | TIRE, TRIALS 350x17 (KNOBBY: 80301008)

15 80401007 1 | TUBE 350x17

16 11104154 |*'1 | RIM STRAP

17 74-0076 2 | LOCK TAB ‘

18 74-0072 4 | SPROCKET NUT

19 74-0077 1 SNAP RING ALUMINUM SPROCKETS

20 740070138 | 1 | 38Tt 74007032T 32T

20 740070134 | 1 | 34T 74007034T 34T

20 7400;0128 1 ] 367 74007036T 36T

20 | 740070145 | 1 | aor| STEEL 74007038T 38T

20 740070148 | 1 | 48T 74007040T 40T

20 740070150 | 1 | 50T 74007042T 42T

21 11004006 1 420 CHAIN ME-74 74007045T 45T

21 11104256 1 | 420 CHAIN ME-76 74007048T 48T

21 12004006 1 | 420 CHAIN ME-100 74007050T 50T

21 13004015 1 | 420 CHAIN ME-125 74007052T 52T

22 420/1 1 | MASTER LINK 740070547 547

22 428/1 1 | MASTER LINK MDOTESET B

23 11104040 1 | BACK PLATE ASSEMBLY

24 11104152 1 | REAR WHEEL ASSEMBLY

21 11304015 1 | 420 CHAIN MX e
23 13004039 1 BACK PLATE ASSEMBLY, FLOATING BRAKE

TORQUE ROD ASSEMBLY (FLOATING BRAKH

25 11104166 1 | BOLT

26 11104295 1 | LOCK WASHER

27 11104167 4 | FLAT WASHER

28 11104162 1 | BACKING PLATE FLOATING

29 11104163 1 | BUSHING

30 11104164 1 | TORQUE ROD ME

31 11104165 1 | BOLT

32 11104171 1 | PIN

33 11104170 2 | RUBBER GROMMET

34 11104169 1 | COTTER PIN

11304073 1 | BRAKE CAM :
30 13004147 1 TORQUE ROD, OVER TOP BRAKE PEDAL
30 11304003 1 | "TORQUE ROD, MX

Page 1§



FIG. #9 - REAR WHEEL ASSEMRBLY
(SEE PAGE 34 FOR LARGE HUB)

24

TORQUE ROD ASSEMBLY

Page 16
80602040




FIG. #10 FOOT PEG ASSEMBLY
Part Units/ list
lr’:ﬂ)ex Number Assy Description Cost price
1 74-0271 2 FOOT PEG RUBBER
2 74-0223/1 2 FOOT PEG BLADE ME
3 74-0226/1 6 NUT, 8MM
4 74-0227/1 4 FLAT WASHER, 8X22MM
5 74-0229/1 4 SPACER
6 74-0228/1 2 SPRING
7 11104134 1 LEFT HAND MOUNTING BRACKET
7 11104135 1 RIGHT HAND MOUNTING BRACKET
8 74-0225/1 2 BOLT, 8&X50MM
9 11104192 1 COTTER PIN, 3/32X1"
10 74-0217 1 SPRING
11 11104183 1 BRAKE ROD
12 11104190 1 BRAKE PEDAL ME
13 74-0128 1 FLAT WASHER
14 74-0222 1 COTTER PIN, 1/16X1"
15 11104189 1 WASHER, 13MM
16 11104142 4 LOCK WASHER, 8MM
17 11104140 4 BOLT, 8X43MM
18 11104143 4 FLAT WASHFR, §MM
2 11304001 2 | FOOT PEG BLADE, MX
11304074 1 MX FOOTPEG, BEARCLAW, L/H COMPLETE A4SY WITH RUBBER
11304075 1. | MX FOOTPEG, BEARCLAW, R/H COMPLETE ASYSY WITH RUBHER
13004115 1 | ME FOOTPEG, BEARCLAW, L/H COMPLETE AYSY W{TH RUBBER
13004117 1 | ME FOOTPEG, BEARCLAW, R/H COMPLETE A4SY WITH RUBBER
12 11304014 1 BRAKE PEDAL, MX
12 13004113 1 BRAKE PEDAL, OVER TOP BRAKE
11304037 1 FOOTPEG, BEARCLAW, PEG ONLY LESS RUBHER L
11304038 1 FOOTPEG, BEARCLAW, PEG ONLY LESS RUBHER R/
13004118 1 SPRING FOR BEARCLAW PEG, R/H
13004119 1 SPRING FOR BEARCLAW PEG, L/H

Page

17



FIG. #10 - FOOT PEG ASSEMBLY

80602040




//zﬁiifﬁ

‘{%//{/' FIG. #11 ENGINE MOUNT ASSEMBLY
index Part Units/ o list
No. Number Assy Description Cost price

1 11104179 1 KICK STAND ME

2 74-0240 1 KICK SPRING

3 74-0241/1 1 BOLT

4 74-0243 1 FLAT WASHER

5 11104291 1 LOCK WASHER

6 74-0242 1 NUT

7 11104177 1 SWING ARM NUT, 15MM

8 74-0063 2 FLAT WASHER, 15MM

9 11104176 1 SWING ARM BOLT, 15MM
10 11104088 3 NUT, 8MM
11 11104142 3 LOCK WASHER, 8SMM
12 11104143 6 FLAT WASHER, 8MM
13 11004003 2 BOLT, 8MM ME-74
13 11104199 2 BOLT, 8MM ME-76
13 12004003 2 BOLT, 8MM ME-100
13 13004012 2 BOLT, 8MM ME-125
14 11004002 1 BOLT, 8MM ME-74
14 11104198 1 BOLT, 8MM ME-76
14 12004002 1 BOLT, 8MM ME-10N
14 13004011 1 BOLT, 8MM ME-125
15 11004001 1 ENGINE MOUNT ME-74
15 11104197 1 ENGINE MOUNT ME-76
15 12004001 1 ENGINE MOUNT ME-100
15 13004010 1 ENGINE MOUNT ME-125
16 111042590 1 SKIP PLATE
17 74-0130 4 NUT, 6MM
18 74-0020 4 LOCK WASHER, 6MM
19 74-0128 8 FLAT WASHER, 6MM
20 74-0127 4 BOLT, 6X17MM

1 11304009 1 KICKSTAND, MX/ML

Page 19




FIG. #11 ENCINE MOUNT ASSEMBLY

Page 20

80602040




FIG. #12 EXHAUST PIPE ASSEMBLY
Part Units/ list
'R'd:" Number Assy Description Cost price
1 11104114 1 PIPE ASSEMBLY ME-76
1 11004007 1 PIPE ASSEMBLY ME-74
1 12004007 1 PIPE ASSEMBLY ME-100
2 74-0048 1 HEAT SHIELD
3 74-0049 4 MOUNTING BOLT
4 11104116 8 ASBESTOS WASHER
5 21101095 1 EXHAUST PIPE GASKET ME-74 & 76
5 92001007 1 EXHAUST PIPE GASKET ME-100
6 21101097 4 WASHER
7 21101098 4 NUT
8 11104121 1 BOLT, 10XZ0MM
9 11104122 2 FLAT WASHER, 10MM
10 11104126 1 SPACER
11 11104125 1 RUBBER GROMMET
12 11104123 1 LOCK WASHER, 10MM
13 11104124 1 NUT, 10MM
14 74-0045 1 SILENCER BODY
15 74-0046 1 PACKING
16 74-0043 1 STILENCER MOUNTING SCREW
17 74-0044 1 LOCK WASHER, 4MM LOCK
18 11104120 2 MOUNTING SCREW
19 11104285 2 WASHERS, 6MM LOCK
20 11104119 1 CHROME COVER
21 11104118 1 SCREEN
22 11104284 1 SPACER
23 11104117 1 SPARK ARRESTOR BODY
1 21501035 1 | EXPANSTON CHAMBER —Z5ce
ME-125 PIPE ASSEMBLY
3 74-0049 4 MOUNTING BOLT
4 11104116 8 ASBESTOS WASHER
8 111041721 1 BOLT, 10X30MM
9 11104122 2 FLAT WASHER, 10MM
10 11104126 1 SPACER
11 11104125 1 RUBBER GROMMET
12 11104123 1 LOCK WASHER, 10MM
13 11104124 1 NUT, 10MM
19 11104285 1 LOCK WASHER, 6MM
25 13004020 1 SPARK ARRESTOR
30 13004017 1 HEAT SHIELD
31 23001111 1 EXHAUST GASKET
52 23001108 3 LOCK WASHER
33 23001109 3 NUT
34 13004016 1 PIPE ASSEMBLY
35 13004036 1 GROMMET
36 74-0127 1 SCREW, 6MM
37 74-0128 1 FLAT WASHER, 6MM
23001216 1 EXPANSION CHAMBER, 125cc

Page 21




FIG. #12

20 21 22
ol

18

9
11
;3 lo@i /
9 l v

EXHAUST PIPE ASSEMBLY
2 13

;’g r

80602040

8

ME-125 PIPE ASSEMBLY
g 12 /13
11 l
10 )
(!

Page 22




FIG. #13 FRAME, CENTRAL
Part Units/ L list

"’:ﬂ;’:x Number Assy Description Cost price

1 11004005 1 FRAME MF-74 11604001 FRAME,TAPER BRG, MX{~74

1 11104253 1 FRAME ME-76 11304035 FRAME, TAPER BRG, MX-76

1 12004005 1 FRAME ME-100 12004020 FRAME, TAPER BRG, ME-100

i 13004014 1 FRAME ME-125 13004108 FRAME ,TAPER BRG, MHE-125

FIG., #14 SIDE COVER & REAR TURN SIGNAL ASSEMBLY]

1 11105005 1 RIGHT SIDE REAR BRLINKFR ASSTEMRLY

1 11105004 1 LEFT SIDE REAR BLINKFR ASSFMRLY

2 11104291 2 SERRATED WASHER

3 74-0183 2 LOCK WASHER, 8&MM

4 11104088 2 NUT

5 11004005 1 FRAME ME-74

5 11104253 1 FRAME ME-76

5 12004005 1 FRAME ME-100

5 13004014 1 FRAME ME-125

6 11104113 1 SIDE COVER

7 74-0167 2 RUBBER GROMMET

8 12004026 2 LOCKING CLIPS, OIL TANK, ME 100

9 11304011 1 SIDE NUMBER PLATE, MX, WITH STRAP

6a 11114113 1 OIL TANK, ME 100

Page 23




FIG. ®13 FRAME, CENTRAL

FIG. #14

LEFT SIDE REAR
BLINKER/LIGHT BLUH

RIGHT SIDE
REAR BLINKER

1 2
GRANGE \ A

F

Page 24
80602040



FIG. #15 REAR FENDER § TAILLIGHT ASSEMBLY
brvelise Part Units/ o “St
No. Number Assy Description Cost price

11304029 1 RED REAR FENDER, STEEL, MX
1 11105057 2 SCREW
2 11105056 1 LENS
3 11105055 1 GASKET
4 11105060 1 BULB 6V 15/53W
5 11105063 1 BODY ASSEMBLY
6 11105062 1 TAIL ASSEMBLY
7 74-0130 8 NUT, 6MM
8 74-0020 8 LOCK WASHER
9 11104133 3 RUBBER GROMMET
10 11104132 1 TAILLIGHT MOUNTING BRACKET
11 74-0128 3 FLAT WASHER, 6MM
12 11104053 11 BOLT, 6X17MM
13 11104130 1 | MOUNTING BRACKET, REAR FENDER
14 11104131 1 | MOUNTING BRACKET, RUBBER
15 11104063 8 SPACER
16 11104062 10 RUBBER GROMMET
17 11104061 10 FLAT WASHER, 6X18MM
18 11104127 1 RED, REAR FENDER
18 11104128 1 GOLD, REAR FENDER
18 11104129 1 SILVER, REAR FENDER |
18 11104281 1 | ORANGE, REAR FENDER {
13004149 1 TAILLIGHT BRACE, ME -- 12204026 TAILLIGHI BRACE)
11304007 1 | WHITE REAR FENDER, STEEL, MX -- 12004013 WHITE ME
11304030 1 ORANGE REAR FENDER, STEEl, MX
MT/MTR STEEL FENDERS ML FENDERS
12104196 1 | WHITE 12204015 GREEN
12104197 1 ORANGE 12204016 BLUE
12104198 1 SILVER 12204017 YELLOW
12104199 1 GREEN 12204018 BRONZE
12104200 1 BLUE 12204019 WHITE
12104201 1 | YELLOW 12204020 RED
12104202 1 BRONZE 12204021 ORANGE
12104203 1 RED 12204022 SILVER
12104205 1 BLACK, MTR
MX PLASTIC FENDERS
11304047 i ORANGE
11304048 1 RED
11304049 1 | WHITE
11304065 1 SILVER
11304066 1 GREEN
11304067 1 BLUE
11304068 1 YELLOW
11304069 1 BRONZE
11304031 PLUG, REAR FENDER, MX-MT
11304050 1 SPLASHPLATE FOR MX FENDERS

Page 2

5

FND1




FIG. #15 REAR FENDER & TAILLIGHT ASSEMBLY

GREEN

GRAY

DARK BLUE

80602040




FIG. #16 HEADLIGHT & FRONT BLINKER ASSY.
indask Part Units/ o IlSt
No. Number Assy Description Cost price
FOR EARLY KOITO HEADLIGHT FOR LATE G.E. HEADIIGHT
1 11105041 1 SCREW
2 11105042 1 WASHER
3 11105043 1 SPACER
4 11105044 1 WASHER
5 11105045 1 WASHER
6 11105046 2 NUT
7 1110547 1 NUT
8 11105038 1 SCREW
9 11105039 2 WASHER
10 11105036 1 HEADLIGHT RING 13005018
11 11105037 1 SEAL BEAM 13005016
12 11105048 1 SPRING
13 11105049 1 PLUG
14 11105050 1 INDICATOR LAMP
15 11105065 1 HOUSING ASSEMRBLY 13005017
16 11105035 1 BRUSHING
17 11105052 1 SCREW
18 11105061 1 HEADLIGHT ASSEMBLY [13005015
19 11105007 2z SCREW
20 11105006 1 LENS
21 11105064 1 BULB -REPLACE WITH 11105069. SEE SERVJCE BULL.181)
22 1 SERRATED WASHER
23 11105002 1 LEFT HAND TURN SIGNAL
23 11105003 1 RIGHT HAND TURN SIGNAL |
25 11105040 1 | NUT i
11105001 TURN SIGNAL KIT %
|
{
i
Page 7 7




Page 28

YHINITYE 3AIS LHOIY w~ dIINITL

c7 ddIs 14397
4079 LHOI'T

\ ¢l
7Y/ V\

M1A
LHM/N¥D NIIHY
MWIA vagwe

dONVHO

S1

HEADLIGHT & FRONT BLINKER ASSEMBLY

MOTTdA

#16

FIG.

80602040




DATE

FIG. #17 HIGH/LOW BEAM SWITCH ASSEMBLY
Part Units/ list
Ir&iex Nismber Assy Description Cost price
1 11105011 1 HIGH/LOW SWITCH
2 11104283 2 SCREW, 4X24MM
3 74-0158 2 CABLE TIE
4 11105059 1 PLUG
FIG. #18 SPEEDOMETER & IGNITION SWITCH ASSY.
1 11105018 2 KEY #3533
1 11105019 2 KEY #1531
1 11105020 2 KEY #2531
1 11105021 2 KEY # 2533
2 1 IGNITION SWITCH (SEE TYPES BELOW)
3 11105030 1 SPEEDOMETER BODY
4 11105032 1 MOUNTING BRACKET
5 11105033 2 RUBBER GROMMET
6 11104061 2 FLAT WASHER, 6MM
7 74-0020 2 LOCK WASHER, 6MM
8 74-0130 2z NUT, 6MM
*9 11105031 1 CABLE
10 11105012 1 WIRING HARNESS
11 11105013 3 INDICATOR BULB, 6V 15W
*9 13004131 1 CABLE FOR CONICAL HUB
11105022 2 KEY #1513
11105023 2 KEY #3531
11105024 2 KEY #4531
11105025 2 KEY #4533
11105026 2 KEY #3353
2 IGNITION SWITCHES - REFER TO SERVICE BULLETINS 175 & 176 FOR DETAI
11105017 1 SWITCH, FULL WAVE, TYPE 1 & 2
11115017 1 SWITCH, HALF WAVE, TYPE 3
13005003 1 SWITCH, HALF WAVE, TYPE 4 & 5
13005005 1 SWITCH, 60 WATT, TYPE 6

LS




GREEN

FIG. #17 HIGH/LOW BEAM SWITCH ASSEMBLY BROWN
GREEN
1 , ‘
BROWN &Q’ YELLOW
/ 'm'
/
YELLOW
LIGHT BLUE
LIGHT BRN
U
3 -3 22" LIGHT
X BLUF
ORANGE
FI1G. #18 : SPEEDOMETER & IGNITION SWITCH ASSEMBLY

—11 6V. 1.5W

RED/WHITE EROWN

! PINK
A\ L IGHT
\ BLUE

P 30
80602040 age




bEfggis

FIG. #19 ELECTRICAL SYSTEM
Part Units/
Number Assy Description
1 74-0163 1 | BATTERY STRAP
2 11105058 1 | BATTERY
3 74-0164 1 | OVERFLOW TUBE
4 74-0260 1 | FUSE, 10 AMP
5 11105010 1 | FULL WAVE RECTIFIER 11115010 = HALF WAVE RECTIFIER
6 11104013 1 | NUT, 6MM
7 74-0020 | 7 | LOCK WASHER
8 11104060 3 | FLAT WASHER, 6X18MM
9 74-0128 4 | FLAT WASHER, 6MM
10 74-0127 4 | BOLT, 6X17MM
11 74-0148 1 | SPRING
12 11105054 1 | SWITCH
13 74-0158 4 | TIE WRAP
14 11105016 1 | RUBBER BOOT, BATTERY SIDE
15 11105015 1 | RUBBER BOOT, ENGINF SIDF
17 23001104 1 | SPARK PLUG CAP
18 23001168 1 | COIL
19 11105008 1 | FLASHER UNIT (REPLACE WITH 11105071-SEE SERVICE
20 11105009 1 | HORN BULLETIN 181)
21 11104223 1 | THROTTLE CABLE GUIDE
22 74-0141 2 | SCREW |
H
16 MAIN WIRING HARNESSES - REFER TO SERVICE BULLETINS 175 & 176 FOR
11105014 1 | HARNESS FOR FULL WAVE, TYPE 1 & 2 g
13005001 1 | HARNESS FOR HALF WAVE, TYPE 3 |
13005007 1 | HARNESS FOR 60 WATT SYSTEM
13005010 1 | HARNESS FOR HALF WAVE, TYPE 4 & 5
23005000 1 | VOLTAGE REGULATOR, 60 WATT SYSTEM

31



ELECTRICAL SYSTEM

#19

FIG.

IHDITAVIH 0OlL{3

HOLIMS IHDIT 9Xvdd ¥4

dNIDNH

LHOTTTIVL

SIHOIT NdNL ¥vad

JLIHM an1d IHOIT
dLIHM/A3d [M/4] MOTTIA/NTHIO [A/D
a | qIa/NITIO [A/9
dJ1dNd| d AVYO| 9-
d9NVYO0| O NEERBIEE
NMOYd 1HOIT{d/T an1d] 4-
NHIED LHOI'T| D1 YOvidl €

Page 32

80602040




FIG. #20 HUB ASSY. FOR ME100-125
(CUSH DRIVE HUB ONLY)

Index Part Units/ L 'lSt
No. Number Assy Description Cost price

1 13004040 18 SPOKE, OUTER 10x178x80

2 13004041 18 SPOKE, INNER 10x178x95

3 13004042 1 HUB, BODY

4 13004043 1 CUSH DRIVE RUBBER

5 13004044 2 SHIM

6 13004045 2 BEARING, HUB

7 13004046 1 SUPPORT HUB SPACER

8 13004047 4 SPROCKET BOLT

9 13004048 4 SPROCKET, NUT

10 13004049 1 SPROCKET HUB SUPPORT

11 13004050 1 SHIM

12 13004051 1 BEARING, HUB SUPPORT

13 13004052 1 SEAL

14 13004053 1 SPACER

15 13004054 1 SPROCKET 38T- 13014084 SPROCKET,40T_
15 13004055 1 SPROCKET 50T 13014085 SPROCKET,42T
15 13004084 1 SPROCKET 40T 13014086 SPROCKET,44T
15 13004085 1 SPROCKET 42T | 420 CHAIN 13014087 SPROCKET,46T 428
15 13004086 1 SPROCKET 44T 13014088 SPROCKET,48T ~CHAIN
15 13004087 1 SPROCKET 52T 13014089 SPROCKET,50T
15 13004088 1 SPROCKET 54T 13014090 SPROCKET,52T
15 | 13004089 1 SPROCKET 56T— 13014091 SPROCKET,54T.|
16 13004056 2 LOCKING TAB

17 13004057 2 BOLT 8 MM

18 13004058 3 NUT 8 MM

19 62-74-0067 1 CHAIN ADJUSTER R.H. SIDE

20 13004059 1 NUT, SUPPORT HUB SPACER ;
21 13004060 1 WASHER

22 13004061 1 LOCK WASHER

23 13004062 1 AXLE NUT

24 13004063 1 AXLE

25 13004064 1 WASHER

26 13004065 1 CHAIN ADJUSTER L.H.

27 13004066 1 BRAKE ARM

28 13004067 1 BOLT éMM

29 13004068 2 LOCK WASHER 6MM

31 13004070 1 FLAT WASHER

32 13004071 1 SPACER

33 13004072 1 BACKING PLATE

34 13004073 1 BUSHING, SPACER

35 13004074 1 BRAKE CAM

36 13004075 2 BRAKE SHOE

37 13004076 2 SPRING

38 13004077 1 SPACER, INNER BEARING

39 13004078 1 NUT ‘

40 13004079 1 LOCK WASHER

41 13004080 1 WASHER
42 13004081 2 RUBBER GROMMET

43 13004082 1 SPACER
44 130040853 1 BOLT

11114152 1 REAR WHEEL ASSY, 17" , CUSH HUB
13014015 1 428 CHAIN COMPLETE, ME~125
Page z 7



(CUSH DRIVE HUB ONLY)

HUB ASSY FOR ME100-125

FIG #20

PAGE 34

80602040




ATEWISSY 110 001-3W

Jd0l2aingaed 03

Page 35

jawwoub aaqgny 9€0t00¢ET L

auL| Lo I0OTVvOTITIT 9

dund [L0 ®|qed 3[3304Yy] 800v1021 G
juel |10 ETIPTITTI 1

9k sse|y ETIPCITT €

1UBA jue3 [LQ TOTVOTTT ¢

degy |10 ETIPETITI I

uonduaseq Assy dequany xwﬂ_u_

. /suun 1ed g 614

°T3304y3 03

\
\
\

=







